



Silent Gliss Fabrics & components GmbH
Rheinauenstraße 8
79415 Bad Bellingen
Germany

Your message - reference

-

our reference

PW/128

Gent

2022-01-17

Certification report 22/128

1. Description of the flooring:

Product	Sunscreen made of a 75% PVC and 25%PES surface
Mass	420 g/m ²
OF	5%
Thickness	0.55 mm

2. Test results:

Classification according to EN 13501-1:2007+A1 (2009) based on:

EN ISO 11925-2 (exposure=30s)	EN 13823
-------------------------------	----------

This report includes 2 pages and may only be reproduced in its entirety. The test results cover the received samples. Centexbel is not responsible for the representativeness of the samples.

Centexbel is a notified body N° 0493 for the European CPR (Construction Products Regulation) and for the European Directive related to Personal Protection Equipment.

CENTEXBEL • textile competence centre • www.centexbel.be

GENT • Technologiepark 7 • BE 9052 Gent • Belgium • phone +32 9 220 41 51 • fax +32 9 220 49 55 • gent@centexbel.be

VAT • BE 0459.218.289 • IBAN • BE 44 2100 4729 6545 • BIC • GEBABEBB

addressee

Silent gliss fabrics

our reference

PW/128

Gent

2022-01-17

page

2

3. Conclusion:

Referring to the means of control and the test results, the before mentioned product group can be classified as follows:

C – s2, d0

Mechanical fixation on top of the sample and free hanging over a 13 mm thick plasterboard (700 kg/m³ or more) and all substrates classified A1 and A2-s1,d0 which density is superior to 525 kg/m³

Related commercial names to this product group

Versascreen 5%

The obtained classification is based on the next test reports

Crepim: DO-20-1851/D-R1 dated 26-05-2020

Crepim: DO-20-2125/C-R1 dated 21-09-2020

Validity of the certificate

25/05/2025

Petra Wittevrongel

Product Certifier

